DUCAR

Diagramme de pieces

Parts dla gram
/= — \

Le modéle peut différer lége o / The model may differ slightly from the picture

DR40

Scarificateur / Déchaumeuse a pelouse
Scarifier / Lawn dethatcher

i)

CANADA



DR40

29

B 26 23 28

4345 46

ool Y
\ )
WA

—

R TA Y <
62/49/31/

17 16 15 5113
16 15 N
\ |\

- g b
N o % . ,/;® o\

\ \ L - | II'-I “".
\ AN\ \20 817 1349
) N \

\ VO Y

11811920 21

g\ 50 4 3




Spare parts for the DR40 lawn scarifier / dethatcher

NO. |Code Description Qty
1 DUP94294 WASHER 30 * 10.5 * 2.5 4
2 DUP632001 SCARIFIER BLADE ROTOR 1
3 DUP632007 MOUNTING BRACKET 2
4 DUP93037 BEARING 2
5 DUP632006 BEARING COVER 1
6 DUP91325 BOLT M6 * 12 10
7 DUP636006 PULLEY 1
8 DUP296503 FLAT KEY 1
9 DUP91329 BOLT M6 * 16 5
10 | DUP90061 NUT M6 1
11 | DUP90059 NUT M8 11
12 | DUP91927 SHOULDER BOLT 1
13 | DUP90057 NUT M10* 1.5 6
14 (DUP94270 WASHER 30 * 10.5 * 2.5 1
15 |[DUP606140 WHEEL 4
16 | DUP606060 M10 FRONT WHEEL SHAFT BOLT 2
17 | DUP606144-206 WHEEL COVER 4
18 | DUP91322 BOLT M5 * 12 4
19 | DUP636004 FRONT AXLE BUSH 4
20 | DUP90015 NUT M5 4
21 | DUP636001 FRONT AXLE 1
22 | DUP636007 V-BELT 1
23 | DUP94041 GASKET 8.4 * 24 * 2 9
24 | DUP636008 BELT COVER 1
25 | DUP90075 NUT M10* 1.5 1
26 |DUP635014 DRIVING PULLEY 1
27 | DUP90058 NUT M6 2
28 | DUP91345 BOLT M8 * 20 1
29 | DUP636009 BELT GUARD 1
30 |[DUP240021210011 |ENGINE DH212 1
31 DUP94261 GASKET 84 * 16 * 1 1
32 | DUP92107 BOLT M8 * 30 4
33 | DUP631002 ENGINE MOUNTING PLATE 1
34 | DUP94057 WASHER © 20 * 8.4 * 2 1
35 | DUP94040 SPRING WASHER 8.1X2.1 4
36 |DUP91349 BOLT M8 * 40 4
37 | DUP92113 BOLT M10 * 130 1
38 | DUP636002 REAR WHEEL SHAFT BOLT 2
39 | DUP636003 WHEEL BUSHING 2
40 |[(DUP91881 BOLT M8 * 16 4




41 [DUP631003 LEFT ARM BRACKET ASSEMBLY 1
42 [DUP631001-175 HOOD 1
43 [ DUP94036 RINGO 5 2
44 [ DUP634001 REAR COVER PLATE 1
45 [DUP634002 REAR COVER PLATE TORSION SPRING 2
46 | DUP634003 REAR COVER SHAFT 1
47 |DUP631004 RIGHT ARM BRACKET ASSEMBLY 1
48 [DUP633001 HEIGHT CONTROL HANDLE 1
49 [DUP633003 HEIGHT CONTROL ROD 1
50 | DUP632005 BEARING COVER 1
51 | DUP91926 SHOULDER BOLT 1
52 | DUP633002 HEIGHT ALIGNING PLATE 1
53 | DUP634005 BAG HOLDER 1
54 | DUP634004-002 BAG 1
55 | DUP635001-206 LOWER HANDLE 1
56 | DUP605159 WIRE CLIP 1
57 | DUP605098-206 TRIANGULAR KNOB 2
58 | DUP605008-206 UPPER HANDLE 1
59 [ DUP635003 ENGINE CABLE 1
60 |DUP91870 BOLT M6*33 1
61 | DUP605010-206 LEVER 1
62 | DUP90016 NUT M6 2
63 |DUP605007-053 SOFT GRIP 1
64 |DUP91868 BOLT M8*45 2
65 |DUP632008 LAWN DETHATCHER ROTOR 1
66 |DUP631005 FRONT HOOD 1






